SEPA

United States Effluent Guidelines Division, EPA 440/1-79/078-b
Environmental Protection WH-552. December 1979 .
Agency Washington, DC 20460

Water and Waste Management

Development Proposed
Document for

Effluent Limitations
Guidelines and

Standards for the

Gum and Wood Chemicals
Manufacturing | |

Point Source Category

e VO Fe
202-%9#45’1 ¢

8D 574 .
K ’q, '
4 o 1 B o Fax: 202-Bgres
] M 8 7 jstt.george@epa.gov
Z
%, 3 .
CTP—— .

George M. Jett

Chemical Engineer
U.8. Environmental Protection Agency
Engineering and Analysis Division (4303)
1200 Pennsylvania Avenue, NW
Washington, D.C. 20460







DEVELOPMENT DOCUMENT
for
PROPOSED EFFLUENT LIMITATIONS GUIDELINES,
NEW SOURCE PERFORMANCE STANDARDS, AND
[...]
of its size, polymer is added to the basin to enhance settling. Daily
dredging reroves approximately 90 to 181 metric tcns (100 to 200 tons)




per day of wet sand and sediment, apprcximately 50 percent of which is
water.

Plant 687 does not recycle its stump wash water but routes it to a
basin for settling and solids removal followed by clarification and
discharge (see Figure VII-1). The long term average daily
concentration of solids discharged is 50 mg/l. The long term average
daily flow from the stump washing operation is 22,330 cubic meters per
day (5.9 mgd). The long term average daily sclids 1loading from the
Elant is approximately 1,080 kgsday (2,400 1bs/day)., which is
discharged to the surface water.

Tall 0il Rosin, Pitch, and Fatty Acids

Tall oil plants use barometric condensers to induce reduced Efressure
in the distillation tower. The barcmetric condenser water is contact
water and becomes contaminated with the low boiling point ccnstituents
cf the tall oil.

The tall oil distillation industry recirculates its barometric
condenser water through separate "oily water" ccoling towers, which
skim off the condensed oil prior tc cycling through the main coocling
tower. The skimmed o0il is returned to the process Or is sold as a by-
prcduct. The wvolume of water gcirg into the noily water" cooling
system depends on the amount of steam used for distillation. The
steam is then condensed by the barometric condenser alcng with any
water retained in the tall oil. The ccndensate is the scurce of make-
up water for the "oily water" cooling system.

water volume in the "oily water" system is controlied by evaporation,
drift, and blowdown from the cccling tower. Plant 877 has zero
discharge from this type of system; the holding basin is large enough
to handle any excess "oily watexr" generated during times of low
evaporation or rainy weather. The largest flow ncted from an "oily
water" system was a long term average of 272 cubic meters per day (50
gpm) from Plant 476

Recycling this "oily water™ concentrates 1it. The "oily water" in
Plant 476 was sampled in conjuncticn with that cf the waste streams.
The pollutants were more concentrated than those in the raw wastewater
discharged by the plant. Table VII-1 ccmpares the raw wastewater and
the "oily water" cooling system.

The use of barometric condensers is standard throughout plants located
in the South; however, the size cf the hclding basins varies signifi-
cantly between the plants. The hclding pond at Plant 474 has a
capacity Jjust equal to the volume of the cooling tower and the cil
skimmer. This plant uses a continucus cooling tower blowdown of
approximately 54.5 cubic meters per day (10 gpm) tc maintain the

82




L89 INVId - WALSAS INAWLVAYL ¥ALVM HSVM JWNLS  "T-IIA Lan3pq

oW 6°S
HALVM AIOVAENS el
01 H2YVHISIA

83

NOILVOIAIYVIO

IVACHAY SQI'IcS
¥ INAWA'ILLIS

ONIHSVM
dHNLS




Table VII-l. Plant 476-—-Comparison of Raw Wastewater and "0ily Water”
Cooling System

Raw "0ily Water"
Wastewater Cooling System
Total Phenol mg/l 550 1700
Total Suspended Solids mg/l 4é 170
COD mg/1 1100 8400
Phenol mg/1 * 7500t

* Value was less than the detection limit.

t Value may vary from that for the total phenol because of analytical
technique.

84




crcper level in the system. Other plants have intermittent blowdowns
depending on the solids build-up in the tower and the need to control
the water level in the system.

Plants 140 and 864, located in a relatively cold climate, use steam
jets to reduce the water in the distillation towers, and non-contact
condensers to cool the condensate. The ccndensate is discharged to
the waste treatment process. Plant 140 estimates the flow due tc the
steam jet vacuum system and the ccndensate tc be approximately 272
cubic meters per day (50 gpm).

End-of-Pipe Treatment

EPA identified the following end~of-pipe treatment unit operations for
potential inclusion in BPT Sulfate Turpentine, BRBCT, BAT, and New
Source Perfcrmance Standards.

Free 0il Removal--0Oily products such as turpentine and fatty acids are
a major factor in this industry. Gravity oil-water separation is used
throughout the industry to recover oil for use as a fuel supplement
or, in some cases, for recycle to the plant process.

B baffle separator at the effluent end ¢f an equalization basin is the
most common system used in the industry. The ¢0il can be skimmed from
the basin either manually or continuocusly, depending on the wastewater
flew and the quantity of oil products produced at the plant. This
study d4id not consider free 0il removal as a part of the treatment
system, and wastewater characteristics across cil-water sefparators
were not considered.

Chemical Flocculation--Wastewater frocm the industry typically has high
concentrations of emulsified o0il, the quantity of which varies from
Flant to plant depending on the efficiency of the cil-water separator
and the pH of the waste stream. A rH less than 3 greatly reduces the
emulsion problem; however, the pH of industry waste streams industry
tyrically ranges from 3 to 9.

Chemical coagulation of the emulsified oil is a recognized methcd of
removal. The coagulants normally used in industrial wastewater
Erccesses are 1lime, alum, and ferric chloride, with polymer often
added as a flocculant. The selection of a coagulant derends on the
characteristics of each particular waste stream.

Plants 877 and 68 currently using chemical ccagulaticn. One plant
fractionates tall o0il, and the other is a major producer in the wood
rosin and turpene area. These plants reduce oil and grease by 65 to
85 percent using coagulation and settling equipment with polymer as a
flocculation aid. The flocculated effluent generally contains from 7
to 16 mg/1 of 0il and grease.




Equalization--Equalization is a treatment stepr used to smooth out
surges in both flow and pollutant ccncentration. EBecause treatment
unit operations must be able to handle rpeak flow rates and
concentrations, plants can realize significant capital cost savings by
minimizing the peaks with egualization. Operating costs for chemical
addition processes also can be reduced by optimizing chemical dosage.
Plant wastewater flow rates and pollutant concentrations vary,
depending on the process and the process stage. The retention timre in
the equalization basin can be reduced by using scme tyge of mixing
method such as aeration.

Neutralization--Gum and Wood Chemicals industrial waste streams vary
in pH from 3 to 9, which may require neutralization before the various
treatment steps. Oil emulsion breaking is best accomplished with a pEH
of less than 3; metals precipitation is best accomgplished with a rH of
approximately 9; and biological treatment is best accomplished with a
fH of approximately 7.

gH adjustment uses either alkalies or acids, depending on the pH
requirement. Commonly used alkalies are lime, caustic, cr soda ash.
sulfuric acid is the usual acid.

Flctation--Flotation is a process which separates solids or oils from
the carrier wastewater by attaching them +to flcating gas bubbles.
Flctation c¢ccurs in +three ways: (1) air flotation--aeration at
atmospheric pressure; (2) dissolved air flotation—--aeration of a
liquid under pressure with subsequent release cf the pressure; and (3)
vacuum flotation--aeration of a 1liquid at atmospheric frressure
followed by application of a vacuum to the 1liquid. The basic
principle is that air bubbles attach themselves to 0il globules or
suspended particles and float them tc¢ the surface fcr skimming.
Chemicals such as coagulants, polymers, acids, and/or alkalies are
often used prior to flotation to promote the formation of larger more
easily removed particles.

Plants 778 and 767 use air flotation devices. A study conducted by
Plant 778 reported that air flotation removed 204 kg/day (450 1bs/
day) of BoD, 181 kgsday (400 1lbs/day) of 0il and grease, and 236
kgsday (521 lbss/day) of coD. Plant 767 is currently installing the
flctation equipment, and pollutant removal rates are not available.

Plant 102 also uses a dissolved air flotation process. A plant study
shewed a reduction cf TOC across the flctation unit of 2,860 kgsday
(6,300 1lb/day). O©0ils recovered from the flotaticn unit are used as a
fuel supplement.

Metals Removal--Varying levels of copper, chrome, nickel, and zinc
apreared in the waste streams across the industry. Scme of these
metals are used as catalysts in industry rrocesses.

86




The most accepted method of metals removal is the formation of metal
hydroxides. Heavy metal ions can be precipitated from wastewater
streams as metal hydroxides. The first step in +the process is +to
ad just the wastewater pH to a level at which the solubility of heavy
metals is sufficiently low. The sclubility curves for four common
metals in distilled water are shown in Figure VII-2.

Figure VII-2 suggests that a fH of 9 can remove metals most
efficiently; however, the actual cperating pH level must be determined
for each plant. Metal salt formation varies with the waste stream
matrix and the metal ions present. The Agency suggests the formation
of metal hydroxides instead of metal sulfides.

Although the particles formed by metal salits are cclloidal in nature
and are kert in suspension by electrical surface charges, they can be
neutralized by the use of coagulants or polymers which bond the
smaller colloidal particles into larger floc particles and allow them
to settle with conventional settling technigues.

Biological Treatment--Biological treatment is the controlled oxidation
cf organic matter to inorganic end products like €02, H20, NC3, and
S04 by aguatic microorganisms (crimarily bacteria). The
microorganisms utilize organic matter as a food source; in so doing,
they simultaneously propogate themselves. Two types of biological
treatment processes treat Gum and wWocd Chemicals wastewater: activated
sludge and aerated lagoons.

In the activated sludge system, wastewater, micrcorganism sludge, and
nutrients are fed into a tank with sufficient detention time for the
required BOD reduction. The tank is aerated to suprply oxygen and mix
the sludge enough to keep it in suspension. The aeratiocn tank
effluent then goes to a clarification tank where the sludge settles
out of the treated wastewater stream and is partially recycled to the
aeration tank. Because net solids are rrcduced by the gpropogating
microorganisms, a portion of the sludge must be wasted to avoid build-
up of excess solids in the system.

Berated lagoons use the same basic process. Wastewater and nutrients
are fed into the lagoon and aerated. Hcwever, the aerated lagoons do
not recycle sludge, excess sludge prcduced by the biological action
settles either in the poorly mixed =zones of the lagocn or in a
serarate clarification basin. »

Carbon Adsorption--The efficacy c¢f activated carbon in wastewater
treatment has been "rediscovered"™ in recent years, although very
little of the work has been relevant to the Gum and Wocod Chemicals
Industry.

87




CHROMIUM

SOLUBILITY, mg/1

COPPER

SOLUTION H
(From EPA-440/1-73-003)

Solubility Curves for Chromium, Copper, Nickel, and Zinc

Figure VII-2.

88




Cne facility presently uses activated carbon adscrption. Plant 102
has oil-water separation, neutralization, dissclved air flotation,
filtration, and finally, granular activated carbon (GAC). This
granular activated carbon system is used in 1lieu cf biolecgical
treatment.

Adsorption isotherms were developed by three separate laboratories
using the parameter COD. The results were carbon loadings of between
0.85 and 1.2 kg COD/kg carbon (0.85 1b COD/1.2 1b carbon). The Egilot
Flant studies revealed that the ortimal conditions were flow rates of
176 to 293 m3/m2/day (3 to 5 gpm/ft2) and a contact time of 45 to 50
minutes. Under these conditions, CCD removals were 75 tc 85 percent.
The pilot plant results confirmed the isotherm results by yielding a
carbon loading of approximately 1.0 kg <COD/kg carbon (lb CCD/1b
carbon) .

The GAC system was designed and is operating at a carbon loading of
aprroximately 1.2 kg COD/kg carbon (1.2 1b CCD/1b carbon) and 0.44 kg
TOC/kg carbon (0.44 1b TOC/1lb carbcn). Pollutant reductions were
aprroximately 84 ©percent COD and 79 percent TOC. Representative
rexformance data for the GAC system aprear in Table VII-2. The entire
treatment system removed better than 95 percent of <¢CC and TcCC.
Tyrical performance data for the total treatment system are shown in
Table VII-3. '

Very little data are available on adsorption of +toxic pollutants in
Gum and Wood Chemicals wastewater. Carbon adsorption is not effective
for removing most metals. The crganics ccmmonly identified during
screening and verification were benzene, toluene, ethylbenzene, and
phenol. Guisti, et al. (1975) rerformed tests which indicated that
carbon adsorption probably could remove 75 percent of these compounds.
Actual screening and sampling data from Plant 102 showed removals for
benzene and toluene of approximately 64.4 percent and 74.9 percent,
respectively.

Evaporation--Due to the significant wvolumes <¢f plant wastewater
generated, evaporation is not a widely-used technclogy in the Gum and
Wood Chemicals Industry. However, it may aprply to disposal of
specific high-strength, low volume, process waste streams.

Spray evaporation involves containing the wastewater in lined lagoons
sufficiently 1large to accommodate several months of Erocess
wastewater, as well as directly rainwater on +the lagoon. The
vastewater is sprayed under pressure through nozzles, producing £ine
aerosols which evaporate in the atmosphere. The driving force for
this evaporation is the difference in relative humidity between the
atmosphere and the humidity within +the spray evaporation area.
Temperature, relative humidity, pond dimensiocons, wind speed, spray




Table VII-2. Secondary Trea..ent Feed and Effluent Analysis and
Performance Data

Removal
Item Influent  Effluent % Reduction 1b/day
Design:
12,260 m3/day (3.24 mgd)
CoD, mg/1 600 125 79 12,800
TOC, mg/1 160 30 81 3,500
BOD, mg/1 250 50 80 5,400
Start-up period:
9,810 m3/day (2.592 mgd)
COD, mg/1 975 152 84 17,800
TOC, mg/1 222 46 79 3,500
Typical operation:
9,810 m3/day (2.592 mgd)
COD, mg/1 752 160 79 12,800
TOC, mg/1 203 42 79 3,500
Selected samples:
BOD, mg/1 300 82 73 4,700
Phenols, mg/l 4.66 0.58 88 88
Zn, mg/l 1.11 0.29 74 18
cd, mg/l 0.91 0.22 76 15
Cu, mg/1 1.29 0.36 72 20
Cr, mg/l 1.12 0.26 77 19
TS, mg/1 1,211 965 20 5,300
$S, mg/1 81 13 84 1,500
DS, mg/1 1,130 952 15 3,800
Chlorides, mg/1 1.82 0.84 48 19
NO;, mg/1 5.16 4,28 17 19
0il and grease, mg/l 28.1 2.2 92 560




Table VII-3. Typical Total Treatment System Performance Data*

Primary Secondary
Raw Waste Treated Treated Overall
Water Effluent Effluent Reduction
Parameter (mg/1) (mg/1) (mg/1) (2)

CoD 3,200 670 143 95.5
TOC 1,200 198 37 96.9
BOD 1,600 267 73 95.4
T8S 320 72 12 96.3
01l and Grease 500 25 2 99.6

* @ 9,810 m3/day (2.592 MGD).

91




nozzle height, and pressure are all variables which affect the amount
cf wastewater which can be evaporated.

To be effective, spray evaporation should fcllow effective <cil
removal. Excess 0il content in the wastewater may retard evaporation
and increase the potential for air pcllution. Careful segregation of
uncontaminated water from the wastewater stream is particularly
important in minimizing the amount of wastewater tc be evaporated.

Iand Disposal Systems--Controlled application on land can dispose of
wastewater or sludge. Methaods of aprlication include spray
irrigation, subsurface injection, overland flow, and ragid
infiltration.

The pollutant removal mechanisms include biological oxidation by soil
microorganisms, ion exchange, rphysical straining, rrecipitation,
nutrient uptake by vegetation, and volatilization. Pretreatment of
wastewater is required to prevent odors; to maximize the application
rate; and to protect crops, public health, grcundwater, scil, and the
application equipment. Pretreatment processes typically include pH